
 

 

 

Treatment Train for Mature Urban Landfill Leachate 

 

Thesis submitted in partial fulfilment of the requirements for the degree of  
Doctor in Philosophy in Chemical and Biological Engineering  

at the Faculty of Engineering, University of Porto 
 
 
 
 
 
 

Ana Isabel de Emílio Gomes 
 
 
 
 
 
 

Supervisor: Vítor Jorge Pais Vilar, Ph.D. 
Co-Supervisors: Rui Alfredo da Rocha Boaventura, Ph.D. 
 Tânia Filomena Castro Valente Silva, Ph.D. 

 
 
 
 

Laboratory of Separation and Reaction Engineering – Laboratory of Catalysis and Materials  
Department of Chemical Engineering 

University of Porto 
July, 2020 



 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

[...]
organic compounds and ozone have been measured for several hundreds of compounds, with rate 

constants covering a range of more than 9 orders of magnitude [136]. A wide variation in the kinetic 

constants has also been observed for the direct oxidation of inorganic compounds [137]. The 

indirect reaction pathway, by contrast, involves radicals and particularly the •OH radical.  

O3+ OH- → O2+ HO2
-   (O transfer)  k3.17 = 70 M-1 s-1   (3.17)  

O3+ HO2
-   → O3

• -+ HO2
•  (e- transfer)  k3.18 = 2.8106 M-1 s-1   (3.18)  

HO2
•  ↔ O2

• -+ H+  k3.19 = 3.2105 s-1; k-3.19 = 2.01010 M-1 s-1  (3.19)  

O2
• -+ O3 → O3

• -+ O2   k3.20 = 1.6109 M-1 s-1    (3.20)  

O3
• -+ H+ ↔ HO3

•   k3.21 = 5.21010 M-1 s-1;  k-3.21 = 3.3102 s-1  (3.21)  

HO3
•  → •OH + O2   k3.22 = 1.1105 s-1    (3.22)  

O3
• -+ •OH → O3+ OH-   k3.23 = 2.5109 M-1 s-1    (3.23)  

Compounds that react directly with O3 to start the described reaction chains (Equations 3.17 and 

3.18) are called initiators. In pure water, hydroxide anion (OH−) is considered the only initiator of 

the reaction chain, but other initiators can be added, namely hydroperoxide anion (HO2
- ), UV 

radiation, humic substances, and solid catalysts (metals, etc.). The importance of OH- as an initiator 

of the chain reactions, underlies pH as a key factor in the O3 process which also plays an important 

role in all the acid-base equilibria by influencing the concentrations of the dissociated/non-

dissociated forms [132]. There is a general agreement that the higher the pH, the faster O3 decays. 

Substances that convert •OH into superoxide radicals O2
• -/HO2

•  promote the chain reaction; they act 

as chain carriers, the so-called promoters (for example: R2-CH-OH and aryl-(R)). Hydrogen 

peroxide is also a good example of a promoter. In fact, H2O2 is not only an initiating agent of ozone 



Chapter 3 

55 
 

decomposition (with the formed HO2
- , Equation 3.24), but it also acts as a promoter of O3 

decomposition (Equations 3.25 and 3.26) [134]. 

H2O2 ↔ HO2
- + H+   pKa = 11.8     (3.24)  

•OH + H2O2 → HO2
• -+ H2O  k3.25 = 2.7107 M-1 s-1    (3.25)  

•OH + HO2
-  → HO2

• -+ OH-
  k3.26 = 7.5109 M-1 s-1    (3.26)  

Consequently, the addition of H2O2 enhances the decomposition cycle of ozone, resulting in the 

formation of further •OH [138]. Other examples of promoters are methanol, formic acid, some 

humic substances and other natural organic matter (NOM). Ozonation can also be improved by 

readily absorbing UV radiation (λ < 300 nm), which generates H2O2 as an intermediate, and then 

decomposes to •OH (Equations 3.27 and 3.28). Again, the occurrence of H2O2 photolysis (Equation 

3.16) can further promote the overall oxidation potential. 

O3+ H2O + hν → H2O2 + O2  (hν < 300 nm)     (3.27)  

O3 + H2O2 → HO2
•  + •OH + O2  k3.28 = 6.510-2 M-1 s-1    (3.28)  

On the contrary, substances that react with •OH to form secondary radicals but do not produce 

O2
• -/HO2

•  are called inhibitors, or scavengers (for example: CH3-COO− and alkyl-(R)). Carbonate 

and bicarbonate ions typically act as scavengers, as mentioned previously for the Fenton and photo-

Fenton processes (Equations 3.29 and 3.30) [132]: 

HCO3
• -+ •OH → CO3

• -+ H2O  k3.29 = 8.5106 M-1 s-1    (3.29)  

CO3
-+ •OH → OH- + CO3

• -  k3.30 = 4.2108 M-1 s-1    (3.30)  

Parameters that may exert significant influence on O3 decay kinetics include pH, temperature 

(according to Arrhenius law), hardness, alkalinity, UV wavelength, metals concentration, 

anions/cations concentration and solid content (or particulate matter) in water. Moreover, 

hydrodynamic conditions greatly affect the gas-liquid transfer of ozone, particularly when the 

concentration of suspended solids in water is high [139, 140], because of the interactions between 

the size of the solid particle and the thickness of the gas penetration in the liquid film on the bubble 

surface [132]. This is recognized as a cost and energy intensive process, with the main operation 

expenditure attributed to ozone generation. Nonetheless, the usage of AOPs with ozonation has 

more industrial application compared to any other AOPs in wastewater treatment [138]. 



Chapter 3 
 

56 
 

3.2 Treatment systems: current situation 

The wide variability of landfill leachate, both in quantity (volumetric flow rate) and quality 

(chemical composition), makes the definition of an effective treatment system a major engineering 

challenge. Furthermore, the leachate treatment is governed by technological options, effluent 

discharge alternatives, final discharge requirements and economical aspects. Also, the increasing 

environmental awareness accompanied by strict legal regulations, especially for ground and surface 

water, further pressures the existing leachate treatment systems. As previously mentioned, typically 

leachate treatment may be performed:  

(i) Off-site at a WWTP (with or without leachate pre-treatment), which implies transport or 

pumping of the leachate; some WWTP may require the payment of a fee for the acceptance of 

the leachate.  

(ii) On-site at a leachate treatment plant (LTP), for complete (or partial) treatment, which 

generically includes conventional physicochemical techniques followed/preceded by 

biological processes, concluding (or not) with further in-depth treatment for direct discharge 

into water bodies.  

Considering the present thesis objectives, an overview on treatment systems around the world and 

associated costs, with specific attention to the current situation in Portugal, follows. Furthermore, 

focus will be given to on-site LTPs that comply with the legal values for discharge of the leachate 

directly into the environment. 

 

3.2.1 World  

Due to several practical and economic reasons, co-treatment of leachate in municipal WWTPs is 

the most widely applied method in different regions of the world. In Florida, USA, it was reported 

that 36 out of 52 landfill operators were relying on municipal WWTPs for treating their leachate 

[141]. In Europe, there are still many countries, such as Ireland, Italy, and Poland, where most of 

the leachate is co-treated with municipal wastewater in WWTPs. For instance, in the Republic of 

Ireland during 2013, approximately 1.1 million m3 of leachate was sent to municipal WWTP, either 

by (i) discharge of leachate to sewer (51% by volume), or (ii) tankers (48% by volume) [2, 142]. In 

other European countries, like France and Germany, most landfills have on-site leachate treatment 

plants. In 2008, the level of co-treatment in France was reported as 21% [10], similar to Germany 

values in 2005 [48].  



Chapter 3 

57 
 

There is a worldwide lack of information related to on-site leachate treatment systems and their 

performance. Nonetheless, searching in specific literature it is possible to find some data which 

were summarized in Table 3.5. In Brazil, despite the scarce monitoring of sanitary landfills, a recent 

review on the status of landfill leachate treatment systems [143] reports that they are mainly treated 

by biological processes (aerobic and anaerobic lagoons, activated sludge, and wetlands). The 

sanitary landfills in large Brazilian cities located in the states of São Paulo and Rio de Janeiro, apply 

advanced treatment technologies, such as membrane filtration.  In China, a recent survey [144] 

reports that, from 2004 to March 2019, there were at least 175 full-scale MBRs commissioned or 

under construction. The most applied treatment process was “pre-treatment + MBR + tertiary 

treatment”, with nanofiltration (NF) and/or reverse osmosis (RO) applied as polishing stage (i.e. 

MBR + NF/RO) to further clarify the leachate to a recyclable standard. A study by Wang, et al. 

[145], also points out that nowadays more than 80% of LTPs in China are composed by the sequence 

of “physicochemical + MBR + NF” processes.  

Concerning the LTPs in Europe, there is a dearth of publicly available data [142]. The main reason 

for this is that landfills (many of which are privately owned and operated) keep this type of 

information confidential, as it is commercially sensitive. It is known that during the late 90s, in the 

Netherlands, Germany, France, Belgium, Spain and Portugal, many leachate treatment systems 

were designed with an aerated lagoon in front of a 2-stages RO plant [22, 95]. Commonly, the RO 

concentrate is re-infiltrated in the landfill body, although very limited data on the matter are 

available. Steensen [146], in 1997, reported the practices of 100 LTPs operating in Germany, all 

using a combination of several individual processes and with more than 60% having a biological 

process as the first stage of the treatment. Also, in 15 plants, the chemical oxidation process was 

chosen for further purification. A latter study [147], in 2001, also respecting Germany, analysed 

150 LTPs from which: 58 plants used a combination of biological process and activated carbon 

adsorption, and 49 plants combined a biological stage followed by reverse osmosis. 



Chapter 3 
 

58 
 

Table 3.5 – Examples of landfill leachate treatment systems in different countries that comply with the respective legal values for direct discharge 
(sources:[13, 95, 143, 144, 148-150]). 

Location Influent (mg/L) Treatment systema Observations 

Seropédica 

(R.J., Brazil) 

• COD = 1931 
• BOD5 = 863 
• TAN = 2185 

Stabilization lagoon + air stripping + biological 
treatment with activated sludge + decantation + sand 

filtration + NF 

• Operating since 2014 
• 10 000 tonne MSW/day 

Gramacho 

(R.J., Brazil) 
 

Physicochemical pre-treatment + aerobic biological 
treatment with activated sludge + NF 

• Operation 1978-2012 
• 9000 tonne MSW/day 

São Gonçalo 

(R.J., Brazil) 
 

Pre-filtration + 3 stages RO 

(mobile treatment unit-container) 

• Operation 2014 
• 2500 tonne MSW/day 

Campos 

(R.J., Brazil) 
 

Pre-filtration + 3 stages RO 

(mobile treatment unit-container) 

• Operation 2009 
• 430 tonne MSW/day 

Hunan 
(China) 

• COD = 3200 
• BOD5 = 550 
• TAN ≤ 1300 

Pre-treatment + UABF + MBR 
(anaerobic/anoxic/aerobic processes  2 and MF) + 

NF + RO 

• Operating since 2011 
• VL = 300 m3/d 

• COD = 20 000 
• BOD5 = 10 000 

• TAN ≤ 1500 

Pre-treatment + MBR (anoxic/aerobic processes and 
external UF) + NF + RO 

• Operating since 2017 
• VL = 200 m3/d 

Jiangsu 
(China) 

• COD = 25 000 
• BOD5 = 8500 
• TAN = 2500 

Pre-treatment + MBR (anoxic/aerobic processes and 
external) + RO 

• Operating since 2015 
• VL = 400 m3/d 

Bord-Matin 
(France) 

• COD = 1750 
• TAN = 850 

Nitrification and post-denitrification biological process 
+ chemical precipitation with lime in a lamellar 

settling tank + O3 

• Operating since 1972 
• VL = 12.5 m3/d 

Hersin-Coupigny 
(France) 

 MBR + RO 
• Operating since 1994 

• VL = 40 m3/d 

Singhöfen 
(Germany) 

 
Pre-denitrification and nitrification reactor with 

sedimentation tank and sand filter + O3/UV stage with 
sand filter + aerated packed bed 

• Operating since 1994 
• VL = 110 m3/d 

• The effectiveness of O3-alone allowed to fulfil legal 
compliance. 



Chapter 3 

59 
 

Location Influent (mg/L) Treatment systema Observations 

Asbach 
(Germany) 

 
BIOQUINT® system: nitrification fixed-bed biofilter 
(45 m3) and denitrification fixed-bed biofilters (210 

m3) + O3 (4 kg O3/h) 

• Operating since 1998 
• VL = 70 m3/d 

Friedrichshafen 
(Germany) 

 
BIOQUINT® improved system: nitrification AS (100 
m3) + denitrification AS (25 m3) + O3 (1.5 kg O3/h) 

merged with a fixed-bed bioreactor (10 m3) 
 

“Il Fossetto” 
(Italy) 

 
Since 2006: mixing and pre-aeration + sieving + pre-

filtration by cartridge filters + UF + acidification (pH ~ 
5) + RO + chlorination + AC 

• Operating since 1988 
• Until 2006: all leachate was sent to external plants 

• VL = 60 m3/d 
• Concentrated leachate (~ 30%) is recirculated back into 

the landfill 

Warminsko-
Mazurskie 

Voivodeship 
(Poland) 

• COD = 285-2250 
• BOD5 = 50-1350 
• TAN = 94-900 

Since 2013: acidification (pH ~ 6.0-6.5) + sand filter + 
cartridge filter + RO (ROCHEM CD9-RO disc-tube 

modules, operating pressure 65 bar) 

• Operating since 1983 
• VL = 60-90 m3/d 

• Concentrated leachate (~ 25%) is recirculated back into 
the landfill 

Nonthaburi 
(Thailand) 

• COD = 2700 
• TOC = 650 
• BOD5 = 400 
• TAN = 112 

C/S (256.5 m3, HRT = 160 min, [FeCl3] = 1.5 g/L) + 
sand/carbon filtration (23.3 m2) + MF (5 μm pore 

size) + RO (7 modules Hydraunautic LFC 3-LD) 

• Operating since 1982 
• Until 2005: 300,000 m3 of leachate stored in a 

stabilization pond 
 

Odayeri 
(Turkey) 

• COD = 16 360 
• TAN = 2531 

• Colour = 8800 Pt/Co 

Equalization tanks + MBR (with external cross flow 
UF membranes) + NF membrane systems 

• Operating since 1995 
• VL = 50 m3/d 

 

Chung-Nam 
(Korea) 

• COD = 400-1500 
• BOD5 = 100-500 
• TAN = 200-1400 

• NO3
- = 28-251 

Since April 2000: submerged membrane reactor 
(KIMAS) + RO spiral wound membrane module 

(Filmtec, USA) 

• VL = 50 m3/d  
• Until April 2000: contact aeration + RBC + GAC 
adsorption, but there was not stable COD and TN 

removal facing the new legal standards. Also, the system 
suffered biomass washout and frequent replacement of 

GAC was needed.  
a NF – nanofiltration; RO – reverse osmosis; UABF – upflow anaerobic biofilm reactor; MBR – membrane biological reactor; MF – microfiltration; AS – activated sludge; C/S – 
coagulation/sedimentation. 



Chapter 3 
 

60 
 

3.2.2 Portugal 

In Portugal, according to official data [151], nearly half of the currently active landfills pre-treat the 

leachate on-site, followed by final treatment on a WWTP (Table 3.6). The majority of these LTPs 

includes common physicochemical techniques, normally a coagulation/flocculation (C/F) stage, 

pre- or proceeded by aerobic and/or anaerobic biological processes, where aerated lagoons (AL) 

and conventional activated sludge (CAS) are predominant choices. In turn, all landfills whose 

leachate treatment allows direct discharge into water bodies use reverse osmosis (RO) as a polishing 

step, usually preceded by at least one biological treatment stage (again, AL and CAS are prevalent).  

Table 3.6 – Sanitary landfills management entities in Portugal, respective leachate treatment systems 
and final discharge (sources: [151-153]) 

Entity Landfill Treatment systema Discharge 

Algar 
Portimão AL + clarifier + RO 

(↓99% COD; ↓99% DOC; ↓99% TAN) Water body 
Loulé 

Amarsul 
Seixal AL + sedimentation  

(↓29% COD; ↓11% TAN) WWTP 
Palmela Inactive LTP 

Ambilital Alentejo litoral 
Evaporation/condensation towers + stripping 

tower + scrubber + aerated tank 
(↓98% COD; ↓92% TAN) 

Reused for 
refrigeration 

Ambisousa 
Penafiel AL + sedimentation  

 (↓14-24% BOD5; ↓25% COD) 
WWTP 

Lustosa 

Amcal Vila Ruiva 
Anaerobic lagoon + facultative lagoon + aerated 

lagoons + sedimentation (+ CW) 
(↓35% BOD5; ↓34% COD; ↓12% DOC ↓84% TAN) 

Recirculated 
back to 
landfill 

Braval Baixo Cávado 
C/F + filtration + CAS (anoxic + aerated tanks) + 

AC 
(↓98% COD; ↓95% DOC; ↓97% TAN) 

WWTP 

Ecobeirão Planalto Beirão Stabilization lagoon + clarifier + RO 
(↓~100% COD; ↓~100% TAN) Water body 

ERSUC 
Aveiro CAS + C/F + filtration 

(↓50% COD; ↓27% TSS; ↓30% TN) 
WWTP 

Coimbra CAS + C/F 
(↓92% COD; ↓43% TSS; ↓50% TN) 

Gesamb Évora 
Stabilization lagoons + sand filtration + micro 

cartridge filtration + RO 
(↓93% BOD5; ↓99% COD; ↓~100% DOC) 

Water body 

Lipor Maia CAS + UF + RO Water body 

Resialentejo Beja Stabilization lagoon + RO 
(↓~100% COD; ↓~100% DOC; ↓~100% TAN) 

Water body 

Resíduos do 
Nordeste 

Urjais Stabilization lagoon + RO 
(↓~100% COD; ↓~100% DOC; ↓~100% TAN) 

Water body 

Resinorte 

Bigorne 

AL + sedimentation + RO 
(↓99% COD, for Bigorne and Celorico LTPs) 

Water body 
Boticas 

Celorico 

Vila Real 



Chapter 3 
 

61 
 

Entity Landfill Treatment systema Discharge 

Resisestrela Fundão 
Anaerobic tank + aerated tank + anoxic tank + 

aerated tank + ultrafiltration 
(↓99% COD) 

WWTP 

Resitejo Resitejo Stabilization lagoon + RO 
(↓~100% COD; ↓98% TAN) Water body 

Resulima 
Vale do Lima e 
Baixo Cávado 

Anaerobic lagoon + CAS + C/F 
(↓90% COD; ↓91% TAN) WWTP 

Suldouro 
Gestal AL + CAS (anoxic and aerated) + C/F + flotation 

(↓96% COD; ↓~ 100% TAN; ↓96% TN) 
WWTP 

Sermonde AL + CAS (anoxic and aerated) + C/F + flotation 
(↓86% COD; ↓77% TSS) 

Valnor 
Avis 

Anaerobic lagoons + AL + aerated tank + 
sedimentation + RO 

(↓~ 100% TAN) Water body 

Castelo Branco AL + CAS + filtration + RO 
(↓99% COD; ↓~ 100% TAN) 

Valorlis Leiria AL + clarifier + constructed wetland 
(↓33% COD) WWTP 

Valorminho Valença AS (anoxic/aerated) + regularization tank 
(↓77% BOD5; ↓77% COD; ↓88% TN) WWTP 

Valorsul 
Cadaval C/F + AL + sedimentation 

WWTP 
Mato da Cruz AL + C/F 

(↓47% BOD5; ↓46% COD) 
a Abbreviations: AC – activated carbon; AL – aerated lagoon; CAS – conventional activated sludge; C/F – 
coagulation/flocculation; CW – constructed wetlands; RO – reverse osmosis; UF – ultrafiltration; BOD5 – 5-day biochemical 
oxygen demand; COD – chemical oxygen demand; DOC – dissolved organic carbon; TAN – total ammonia nitrogen; TN – 
total nitrogen; TSS – total suspended solids. 

 

 

3.2.3 Costs 

Over the last years, increased attention has been focused on the financial risk associated with the 

environmental liabilities that are associated with landfill aftercare [142]. The cost of leachate 

treatment can be divided into operational and capital costs, and can vary significantly depending on 

leachate type and site-specific factors (including age of landfill, strength of leachate, required level 

of treatment, volume of leachate produced, climate, availability of appropriate receiving waters and 

proximity to sewer or WWTP). 

Worldwide, the most common applied practice for leachate management is the collection and 

storage (usually in lagoons located on site) of the leachate, prior to transfer to WWTPs for treatment 

[154, 155]. Co-treatment of leachate with municipal wastewater is widely considered the lowest 

capital cost option but it may carry high operation costs, while alternative on-site treatments have 



Chapter 3 
 

62 
 

higher capital costs and lower operational costs. Published in 2020, a technical report [156] on the 

municipal landfill in Santo André (state of São Paulo, Brazil), that generates about 225 m3/day of 

leachate, indicates a cost of around R$ 54,000.00 per month (8500 €/month) for the transport and 

treatment of the leachate in a WWTP located in a nearby city. In the United Kingdom, according to 

the 2007 Guidance for the Treatment of Landfill Leachate [22], the estimated cost to transport 

leachate, without any previous treatment, to a WWTP was 17.50 £/m3 (19.75 €/m3). However, it is 

expected that this value has increased over the years as more stringent legal values were imposed. 

In this sense, in Italy, a 2018 study [148] points to operational costs for leachate co-treatment (off-

site), including transportation, of 50-100 €/m3.  

For economic reasons, several LTPs incorporate a biological process as the initial treatment stage. 

Indeed, a survey over 166 leachate treatment plants [47] showed that 72% had a biological treatment 

such as aerated lagoons (AL), constructed wetlands (CW), conventional activated sludge (CAS), 

sequencing batch reactors (SBR), membrane bioreactor (MBR), and upflow anaerobic sludge 

blanket (UASB). The Guidance for the Treatment of Landfill Leachate [22] estimated in 2007 that 

for the treatment of 400 m3/day of leachate (COD0 = 6000 mg O2/L), using an SBR with further 

disposal into a sewer, had a total cost of 4.12 £/m3 (4.65 €/m3). In Germany, according to Stegmann, 

et al. [48], in 1994, seven treatment plants with capacities from 11 000 up to 64 000 m3/year were 

investigated, and total costs for investment and operation varied in the range 9-30 €/m3 of leachate. 

In 2015, the same authors roughly estimated the costs of leachate treatment in Germany to be 10-

70 €/m3 of leachate. In Italy, Calabrò, et al. [148] indicate around 15-40 €/m3 for a reverse osmosis 

treatment on-site. From the previously mentioned study by Zhang, et al. [144] regarding 175 LTPs 

in China combining MBR + NF + RO processes, the total investment costs for this treatment option 

were analysed. According to the authors, from 2015 the total capital cost is on average of 12 100 

USD/m3/d (11 160 €/m3/d) with the tertiary treatment by NF/RO cost representing 15-20% of the 

total investment. 

RO membrane separation units are generally adopted in Portugal to achieve an higher treatment 

efficiency for stabilized leachates. According to the latest official data available [151], in 2008, the 

usage of RO in Portuguese LTPs presented an average total cost of 8.1 €/m3 (3.3 €/m3 for capital 

costs, and 4.7 €/m3 for current costs). Some examples of base values for the purchase or rental of 

reverse osmosis systems for leachate treatment in Portugal are presented in Table 3.7. For the 

treatment of 100 m3/day of leachate, a total cost for the RO system over a 5-year operating period 

will be approximately 1.5 million euros, including membrane replacement that occurs on average 

every 3 years [157]. During this period, the reverse osmosis performance is effective, but the 

efficiency may decrease up to 50% by the end of the 5th year of operation, due to the salt increase 



Chapter 3 
 

63 
 

after the subsequent recirculation of the concentrate over the landfilled waste mass. Although the 

high treatment efficiencies reached by the RO process, it has the disadvantage of high treatment 

costs, in addition to the problems imposed for the treatment of concentrates with additional costs. 

Table 3.7 – Examples of base values for the purchase or rental of reverse osmosis systems for leachate 
treatment (source: [157]).  

Type of contract  Entity Base value (€) 

• Public tender (Portuguese Republic Diary: Part L - Public 
Procurement, procedure nº 2065/2010).  

• Acquisition of a new RO system for leachate treatment, with a 
capacity of 100 m3/day, operation, and 3 years maintenance. 

Ecolezíria 700,000.00 

• Public tender (Portuguese Republic Diary: Part L - Public 
Procurement, procedure nº 5617/2013).  

• Design, installation, and maintenance of a new RO system for 
Vila Real landfilla; Rehabilitation and maintenance operation for 
RO systems for the Boticas, Celorico de Basto and Lamego 
landfills.  

RESINORTE 800,000.00a 

• Acquisition of a new RO system with treatment capacity of 100 
m3 leachate /day. 

AST, Lda. 650,000.00 

• Public tender (Portuguese Republic Diary: Part L - Public 
Procurement, procedure nº 76/2014).  

• Provision of services for the rental of a RO unit for wastewater 
treatment of the Environmental Parkb. 

RESIALENTEJO 199,000.00 

• Monthly rental price of a RO unit with treatment capacity of 
100 m3 leachate /day. 

AST, Lda. 25,000.00 

• Price paid for an exceptional rental of a RO unit (during the 
winter season)  

GESAMB 109,900.00 

a Of this amount, approximately € 500,000.00 corresponds to the design, installation and maintenance of the reverse 
osmosis system for the treatment of 130 m3 of leachate per day at the Vila Real landfill. b For the treatment of 100 
m3/day. 

 

To update the existing information on leachate treatment systems currently operating in Portugal, 

at the early-stage of the work developed on this PhD thesis, in 2015, a survey was prepared and 

distributed to the various entities responsible for the management of Portuguese landfills (listed in 

Table 3.6). Despite the insistence on requesting a response, only 5 MSW landfills responded (Table 

3.8). It should be noted that landfills with leachate treatment capable of complying with the limit 

values for discharge into water bodies reported treatment costs between 10 and 25 €/m3 of leachate. 



Chapter 3  
 

64 
 

Table 3.8 – Main results obtained from surveys sent to landfill management entities in Portugal. 

Landfill Characterization Treatment system Removal (%) Cost (€/m3) Advantages/Drawbacks 

No. 1 
116 000 tonne 

MSW/year 

• VL = 105 m3/day 
• pH = 8.2 
• COD = 11 483 mg/L 
• TOC = 4850 mg /L 
• TAN = 3417 mg/L 
• Cl- = 3586 mg/L 
• HCO3

- = 157 750 mg/L 
• Conductivity = 26.4 mS/cm 

AL + sedimentation + RO 
 

Direct discharge 
 

• COD = 99.8 25 
Accumulation of concentrates that return to the 
landfill, worsening the characteristics of the 
leachate to be treated. 

No. 2 - 3 
150 000 tonne 

MSW/year 

• VL = 110 - 125 m3/day 
• COD = 10 000 mg/L 
• CBO5 = 1000 mg /L 
• TAN = 3000 mg/L 
• Conductivity = 40 mS/cm 

AL + sedimentation + RO 
 

Direct discharge 
 

• COD = 99.5 
• CBO5 = 99.5 
• TAN = 99 

10 

Advantages: high efficiency; high capacity to 
adapt to variations in raw water; high quality of 
treated effluent allowing reuse 
Drawbacks: high cost, wear of membranes (high 
electrical conductivity of raw water that implies 
high operating pressure, in the order of 50 bar) 
and electronic components (due to H2S); 
Difficulty in removing TAN at concentrations 
below the ELV for discharge, even with removal 
in the order of 99%, major 
problems/breakdowns due to the high 
conductivity of the raw leachate 

No. 4 
13 000 tonne 
MSW/year 

• VL = 6.7 m3/day 
• COD = 2925 mg/L 
• CBO5 = 1245 mg /L 
• TN = 1131 mg/L 

Anaerobic lagoon + facultative 
lagoon + aerated lagoons + 

sedimentation (+ CW) 
Recirculated back to landfill 

• COD = 30 
• CBO5 = 25 
• TAN = 75 

 3.5 The system does not guarantee proper treatment 

No. 5 
119 164 tonne 

MSW/year 

• VL = 125 m3/day 
• pH = 8.1 
• COD = 5515 mg/L 
• CBO5 = 288 mg /L 
• TAN = 3497 mg/L 
• Cl- = 3646 mg/L 
• Conductivity = 29.8 mS/cm 

AL + CAS (anoxic and 
aerated) + C/F + flotation 

 
WWTP 

- - - 



Chapter 3 

65 
 

3.3 Treatment train strategies 

A considerable amount of work has been done on landfill leachate treatment in the past decades. 

But the strict implementation of environmental legislative demands and the ageing of existing 

landfills put pressure on managers and operators of landfills to implement more efficient 

processes. So, most recent research is now targeting the combination of two or more treatment 

technologies as efficient and effective ways for landfill leachate treatment. It is well recognized 

that (i) efficiency, (ii) cost, and (iii) environmental impacts, are the three major criteria that 

should be considered to select a sustainable treatment technology or combination of treatment 

technologies for landfill leachates. Recent developments in landfill leachate treatment, especially 

during this last decade, focusing on the combination of biological and physicochemical 

processes, always including an AOP stage, in view of legal compliance for the leachate direct 

discharge into the environment, are presented in the following sections. In addition, Table 3.9 

systematizes the main results obtained from different research works (initial concentrations and 

removals obtained for each treatment stage proposed), including details regarding the 

experimental conditions used; while Table 3.10 details information regarding the estimated 

operational costs for the proposed treatment combination strategies. Later, a thorough review 

over the research previously carried out with leachate coming from the same landfill as the one 

used in the present study, including cost estimations, will also be presented. 

 

3.3.1 Combination of treatment processes for landfill leachate treatment 

In 2011, Cassano, et al. [158] used medium-age landfill leachate to investigate and compare 

different treatment strategies. The research tested the usage of a sequencing batch biofilter 

granular reactor (SBBGR), with or without ozonation, followed or not by a solar photo-Fenton 

(sPF) polishing stage, considering two distinct target COD values, 160 mg/L and 500 mg/L 

(according to legal standards in Italy), to be met in the final effluent for discharging into 

waterbodies and sewers, respectively. According to the reported results, SBBGR allowed a 

complete removal (99%) of nitrogen compounds, with residual TAN and NOx of 6 and 9 mg/L, 

respectively, while the combination of treatment processes (SBBFR/O3, SBBGR + sPF and, 

SBBGR/O3 + sPF) were able to reach both requested COD values (Table 3.9). Operating costs 

for the tested treatment scenarios were also estimated (Table 3.10).  



Chapter 3  
 

66 
 

Table 3.9 – Characterization and efficiency of treatment processes combining AOPs (research reported over the past decade). 

Treatment stage 
Parameters (mg/L) and removals 

Observations/Conditionsa Reference 
COD BOD5 DOC TN TAN 

Raw leachate ~3100 - ~1100 - ~1000 • Leachate (medium-age) collected from Apulia municipal landfill, Italy. 

Cassano, et 
al. [158]  

2011 

SBBGR 
1200 
↓54% 

- 
425 

↓61% 
- 

6 
↓99% 

• SBBGR: biomass support material KMT-k1 (Kaldness, Norway); VT = 
12 L; Cycle = 8h (fill 0.5h + reaction 7h, with continuous aeration at flow 
rate of 250 dm3/h + draw 0.5h); HRT = 12 d; C source: methanol (3 g/L). 

SBBGR/O3 160 - 141 - - • SBBGR/O3: same SBBGR conditions but with 0.5h of biological and 
chemical degradation during reaction phase with O3; O3 dose = 1.6 
kg/m3

influent. Global efficiency ↓95% - ↓87% --  

SBBGR + sPF 160 - 70 - - • sPF: CPC = 1 m2; VT = 19 L; pH = 2.7-2.9; catalyst: [Fe2+] = 55 mg/L; 
[H2O2]: 35 mM. Global efficiency ↓95%  ↓93%   

SBBGR/O3 + sPF 144 - 60 - - • SBBGR/O3 + SPF: similar as described above but with O3 dose = 0.4 
kg/m3

influent and [H2O2] = 26 mM. Global efficiency ↓95% - ↓95% - - 

Raw leachate ~ 2320 - ~ 970 ~ 1710 ~ 1620 • Leachate (medium-age) collected from Apulia municipal landfill, Italy. 
• SBBGR: biomass support material KMT-k1 (Kaldness, Norway); VT = 
12 L; Cycle = 8h (fill 0.5h + reaction 7h, with continuous aeration + draw 
0.5h); OLR ~ 1 g COD/L/d; NLR ~ 0.2 g TAN/L/d; sludge age ~ 800 d. 
• UV/H2O2: flow-through annular photoreactor, with low pressure 
mercury UV lamp (40W, MTL844-G, Helios) emitting at 254 nm; flow 
rate recirculation SBBGR/photoreactor = 3 L/h; [H2O2] = 30% (w/w) at 
flow rate = 0.1 mL/min; [H2O2] = 650 mg/L; t = 7 h/L. 

Del Moro 
[159] 
2013 

SBBGR 
835 

(↓64%) 
- 

378 
(↓61%) 

36 
(↓98%) 

7 
(↓99%) 

UV/H2O2 
676 

(↓7%) 
- 

310 
(↓7%) 

36 
(≈) 

7 
(≈) 

Global efficiency ↓71% - ↓68% ↓98% ↓99% 

SBBGR/UV/H2O2 261 - 156 36 1 • SBBGR/ UV/H2O2: SBBGR cycle = 8h (fill 0.5h + biological reaction 
only 3.5h + biological and UV/H2O2 3.5h + draw 0.5h) OLR ~ 1 g 
COD/L/d; NLR ~ 0.2 g TAN/L/d; sludge age ~ 800 d Global efficiency ↓89% - ↓82% ↓99% ~100% 

Raw leachate 6200 832 - 2309 2003 • Leachate collected from Orís urban landfill, Osona, Catalonia, Spain. 

Anfruns et al 
[160] 
2013 

PN-SBR 
5241 

(↓15%) 
177 

(↓79%) 
- 

2188 
(↓5%) 

1054 
(↓47%) 

• PN-SBR: 24h-cycle (14 sub-cycles of 100 min each + 20 min settle + 
20 min draw); Flow = 93 ± 7 L/d; NLR = 1.78 ± 0.15 kg N/m3/d; SRT = 
8 d; HRT = 2d.  

Anammox 
4686 

(↓9%) 
123 

(↓6%) 
- 

376 
(↓78%) 

144 
(↓45%) 

• Anammox: VL = 377 L; T = 30 ± 1ºC; pHmax = 7.4; N-load = 0.4 kg 
N/m3.d; 8h-cycle (1h  6 reaction phase + 95 min final reaction + 20 
min settle + 5 min draw). 



Chapter 3 

67 
 

Treatment stage 
Parameters (mg/L) and removals 

Observations/Conditionsa Reference 
COD BOD5 DOC TN TAN 

C/S  
803 

(↓63%) 
7 

(↓14%) 
- 

258 
(↓5%) 

164 
(≈) 

• C/S: VL = 1L; FeCl3.6H2O = 560 mg Fe3+/L. 

Anfruns, et 
al. [160] 

2013 

O3 
550 

(↓4%) 
0 

(↓1%) 
- 

266 
(≈) 

188 
(≈) 

• O3: VL = 1L; pH = 7; O3 = 1.15 g O3/h; t = 2h; T = 25 ± 2ºC; ozone 
generator Anseros COM-AD-02; ceramic diffuser 

Global efficiency ↓91% ~100% - ↓88% ↓91% • Produced sludge = 5.5 kg/m3
effluent 

Panammox® + 
Acidification 

2085 
(↓42%) 
[...]
0.40. Nonetheless, the final biological oxidation was not able to reach a COD value compatible with 

the most stringent legal regulations (see Table 2.5, from Chapter 2). Furthermore, this study also 

aimed to test the efficiency of iron molybdophosphate nanoparticle as a heterogeneous catalyst in 

electro-Fenton process, presenting intensive material characterization work, so (regrettably) 

operating cost estimates were not approached.  

Using a combined photo-Fenton and biological activated sludge process, with an overall removal 

of 98% for each parameter, in 2019 Colombo, et al. [168] reported results in compliance with the 

Brazilian legal standards for COD and BOD5. While the use of both processes alone did not meet 

effluent discharge standards, with the combined process it was possible to treat an effluent with 

high organic load (COD0 = 12 797 ± 156 mg/L and BOD5 = 4251 ± 87 mg/L). With the combined 

treatment, 93-96% of the single aromatic compounds and 96% of the conjugated aromatic 

compounds were removed. In addition, this process removed about 98% of turbidity and colour, 

reaching values of 8.1 ± 0.1 NTU and 77 ± 2 Pt-Co, respectively. In turn, with PF process, the TAN 

concentration in the leachate increased from 1416 ± 44 to 2280 ± 21 mg/L. According to the authors, 

this was explained by the possible oxidation of the organic pollutants by the hydroxyl radicals, 

breaking the original chemical structures, and releasing nitrogenous compounds. In the biological 

treatment, part of this nitrogen was oxidised, obtaining a final concentration of 1119 ± 20 mg/L. 

Also, the total sulfate in the raw leachate was 85 ± 8 mg/L and increased to 8389 ± 251 mg/L after 

PF, and later decreased to a final concentration of 5033 ± 151 mg/L in the biological treatment. 

Both TAN and sulfate final values were considerably higher than the legal admissible for direct 

discharge. The authors also point out that the PF process produced 870 ± 18 mg/L of sludge, a 

considerably lower value when compared to the conventional Fenton process (1744 ± 34 mg/L). 

Regarding treatment costs, although only including the AOPs stage (Fenton, O3 or O3 + H2O2), the 

studies by Cortez, et al. [100] and [97] should also be mentioned. In these studies, the leachate was 

collected after treatment in the landfill LTP (including anaerobic lagoons, anoxic tank, aerated 

lagoons, and a biological decantation unit, followed by an oxidation tank and two chemical 

precipitators), did not meet the maximum allowable nitrogen and organic matter concentrations for 

direct or indirect discharge. In a first study [100], the authors tested the application of O3 (at pH 3.5, 

7, 9 and 11) and O3/H2O2 (using concentrations of 200, 400 and 600 mg H2O2/L), obtaining the 

respective operating costs of 64.0, 49.4, 41.7, 38.2, 31.9, 26.6 and 24.7 €/m3/g CODremoved. In this 



Chapter 3  
 

80 
 

case, they used the leachate as it was (i.e. COD0 = 743 mg/L, respective removal efficiencies and 

operational conditions can be consulted at Table 3.4) and not only the final COD did not achieve 

the legal value under any tested condition (the authors propose to follow with biological treatment), 

as the estimated costs are quite discouraging. The following work [97] was applied to the leachate 

two times diluted (i.e. COD0 = 340 mg/L, again experimental details are displayed at Table 3.4) and 

operating costs of 8.2, 65.5 and 25.6 €/m3/g CODremoved were obtained for Fenton, O3, and O3/H2O2, 

respectively. Fenton oxidation process offered by far the lowest operating cost; however, sludge 

treatment and disposal were not taken into account and the final COD value was still slightly higher 

than the legal standard. Notwithstanding, the ozonation costs in both studies seem to be 

overestimated and the data provided does not allow an independent calculation (no data regarding 

specific energy or reagents consumption). 

In 2017, an operational cost evaluation in a full-scale plant of a Flemish landfill was reported [173] 

using as a starting model the leachate treatment scheme applied at IMOG (Intergemeentelijke 

Maatschappij voor Openbare Gezondheid, i.e. nitrification-denitrification with methanol addition 

using SBR, followed by GAC as final polishing treatment). To estimate the biological treatment 

used in the IMOG landfill, a stoichiometric dosage (2.47 g CH3OH/g N-NO3
-) was assumed to 

achieve 100% of TN removal from a leachate stream with 60 kg N/d (influent concentration 0.4 kg 

N/m3 and flow of 150 m3/d). For aeration costs it was assumed that 4 kg O2 were required per kg of 

nitrogen and given an oxygen efficiency of 1.8 kg O2/kWh and an electricity cost of 0.1 €/kWh. It 

was also considered that 0.44 kg CODbiomass was produced per m3 of leachate and sludge disposal 

costs of 0.2 €/kg CODbiomass. Regarding GAC, the authors report an additional cost of 1.32 €/m3, to 

achieve COD legal compliance (in this case, 250 mg/L) when applied after the biological process.  

Furthermore, this study also considered three possible scenarios to treat stabilized landfill leachate: 

(1) complete or partial replacing of the classic nitrification-denitrification IMOG treatment by 

autotrophic nitrogen removal (ANR), while keeping the subsequent GAC stage (ANR + GAC and 

ANR + SBR + GAC); (2) incorporation of additional techniques into the IMOG treatment chain, 

namely ozonation (SBR + O3 + GAC), Fenton (SBR + F + GAC) and coagulation (SBR + C/S + 

GAC); and (3) ANR, followed by either O3 or F or C/S and with final GAC adsorption. In respect 

to ANR, ozonation, Fenton oxidation and coagulation processes, the data used in this study were 

selected from previous experimental studies performed by Gao, et al. [169], Chys, et al. [170] and 

[171], and Oloibiri, et al. [172]. For ANR process (scenario 1), lower operational costs were 

estimated when compared to IMOG biotreatment. Aeration requirements are considerably lower 

(1.71 kg O2/kg N value was used), no external carbon source is required, and the sludge production 

was considered negligible. Nonetheless, the authors are cautious, mentioning ANR operational 



Chapter 3 

81 
 

problems to be a major concern, and propose as preferential option the usage of a combination 

between ANR (for 40% N removal) and the traditional nitrogen bio-removal (for remaining 60% N 

removal). Regarding scenario 2, while the effluents treated by Fenton and coagulation (both carried 

out at pH 6) were able to maintain the environmental discharge limit for COD (in this case, < 250 

mg/L, Table 2.5 from Chapter 2) even after 36 bed volumes during GAC treatment, thus decreasing 

operational costs for the adsorption stage, while the ozonated effluent exceeded the legal value after 

only 3.5 bed volumes. Although the production of biological sludge (and associated disposal costs) 

was included in the traditional nitrogen removal process (and considered negligible for the ANR, 

as previously mentioned), it was completely disregarded for the Fenton and coagulation steps. This 

is an important factor, since high sludge production is expected for both processes, and should be 

naturally considered in a study that focuses on cost evaluation. The lowest operational cost was 

obtained for one of the three combinations tested for scenario 3 (ANR + C/S + GAC, see Table 

3.10). Considering that the authors recognize limitations to apply ANR as a single biological 

treatment unit, and there is no reference to sludge production and consequent disposal costs for 

Fenton and coagulation processes, the estimated values should be viewed with some caution, 

particularly for scenario 3. 



Chapter 3  
 

82 
 

3.3.2 Development of a treatment train strategy  

The leachate used for this work was from a sanitary landfill, closed since 2017 located in the north 

of Portugal, covering an area of 20.5 ha, that served a population of 446,378 inhabitants and 

received on average 446,378 tons of MSW per year since 1999. The landfill LTP receives ~ 150 m3 

of leachate per day, and includes the following treatment units: (i) an aerated lagoon (15,000 m3) 

with pure oxygen injection; (ii) anoxic and aerobic activated sludge reactor (150 m3); (iii) a clarifier 

(27 m3), a coagulation/flocculation/flotation system and a non-aerated final retention lagoon (3000 

m3). According to the characterization performed to the leachate at each treatment stage of the LTP 

(Table 3.11), the aerated lagoon promotes biological oxidation of the leachate, achieving 85%, 70% 

and 57% elimination of BOD5, DOC, and COD, respectively. Also, about 25% of the total nitrogen 

is eliminated, due to the existence of aerated and non-aerated areas on the lagoon. The biological 

oxidation reactor is not very efficient as regards nitrogen elimination, although it promotes some 

nitrification. Denitrification does not seem to occur since, at this point, the pre-treated leachate 

presents a low BOD5/COD ratio, indicating that the remained organic carbon is recalcitrant. After 

sludge sedimentation in a secondary clarifier, the effluent passes through a 

coagulation/flocculation/flotation treatment. In this process, the removal of nitrogen is negligible 

but it is quite efficient at removing organics (66% and 73% decrease for COD and DOC, 

respectively), associated with the production of great amounts of sludge. Downstream a non-aerated 

lagoon is used for leachate retention. As the treated leachate does not meet the discharge limits 

imposed by the Portuguese legislation, it is further transport by trucks to a municipal WWTP. The 

biological and chemical sludge is mechanically dewatered by centrifugation and disposed of in the 

landfill. 

The first results on the application of advanced oxidation processes in the treatment of the above-

mentioned leachate date back to 2009. Initially, the application of AOPs was proposed [113] as an 

interesting option to improve the biodegradability of the leachate after the aerated lagoon process, 

since the biodegradable organic carbon fraction is almost completely removed at this stage (as 

revealed by the insignificant removal of organic matter in the activated sludge biological reactors). 

In a first approach, different heterogeneous (TiO2/UV, TiO2/H2O2/UV) and homogeneous 

(H2O2/UV, Fe2+/H2O2/UV) photocatalytic processes were investigated [113]. The experiments were 

performed on a pilot-plant (CPC = 2.08 m2), using 35 or 50 L of landfill leachate. For the 

heterogeneous photocatalytic processes (with [TiO2] = 200 mg/L), low mineralization of 26% and 

19% was obtained, respectively, after the consumption of 1019 kJUV/L and 496 kJUV/L plus 387 

mM of H2O2. For the photo-Fenton reaction, the acidification step decreased the DOC by 20-24% 

and was followed by an induction period (longer or shorter on time, depending on the iron catalyst 



Chapter 3 

83 
 

concentration). The PF reaction (with [Fe2+] = 60 mg/L) provided degradation rates 20 times higher 

than the heterogeneous photocatalytic processes, attaining 86% of DOC abatement after the 

consumption of 110 kJUV/L and 306 mM H2O2.  

Table 3.11 – Physicochemical characterization of the landfill leachate at different phases of treatment 
in the LTP (source:[96]) 

Parameters  RLa ALa BOa C/Fa 

pH 7.6 7.2 7.5 5.2 

Temperature (ºC) 17.1 17.0 16.8 17.0 

Conductivity (mS/cm) 22.8 19.8 18.5 18.5 

COD (g O2/L) 14.0 6.1 6.2 2.1 

BOD5 (mg O2/L) 4000 600 300 200 

BOD5/COD 0.28 0.10 0.05 0.09 

DOC (mg C/L) 4709 1432 1410 379 

DIC (mg C/L) 1844 1326 167 10 

Total nitrogen (g N/L) 3.3 2.5 2.5 2.5 

Nitrate (mg NO3
--N/L) 19 84 227 258 

Nitrite (mg NO2
--N/L) n.d. 181 441 423 

Ammonium (mg NH4
+-N/L) 761 714 632 506 

Polyphenols (mg caffeic acid/L) 322 88 101 29 

Total iron (mg Fe/L) 8.1 9.3 9.6 12.1 

Total dissolved iron (mg Fe/L) 3.0 7.3 7.7 10.3 

TSS (mg/L) 933 1650 533 86 

VSS (mg/L) 767 1220 429 53 

Chloride (g Cl-/L) 2.3 2.9 3.0 3.1 

Sulfate (mg SO4
2-/L) n.a. n.a. n.a. 1256 

Total phosphorous (mg P/L) 19.5 21.7 11.4 6.8 

Phosphate (mg PO4
3-/L) 4.6 5.0 3.2 2.7 

Cadmium (mg Cd2+/L) 0.01 0.01 0.01 0.08 

Lead (mg Pb2+/L) 0.01 0.02 0.01 0.03 

Copper (mg Cu2+/L) 0.01 0.01 0.05 0.15 

Total chromium (mg Cr/L) 2.2 2.5 2.5 0.27 

Zinc (mg Zn2+/L) 0.6 1.0 1.0 1.7 

n.a. – not analyzed; n.d. – not detected. a RL – raw leachate; AL – leachate after aerated lagoon; BO – leachate after 
biological oxidation (anoxic and aerobic); C/F – leachate after coagulation/flocculation/flotation tank. 

 

 



Chapter 3  
 

84 
 

3.3.2.1 Aerated lagoon + Solar photo-Fenton + Biological N removal 

Considering the previous research, an initial strategy was proposed [174] for the treatment of 

landfill leachates, after aerated lagoon, combining: (i) solar photo-Fenton, as pre-oxidation process, 

to degrade the most recalcitrant organic compounds and, simultaneously, to enhance the leachate 

biodegradability, with; (ii) a biological process, to oxidize the remaining biodegradable organic 

fraction and eliminate nitrogenous compounds (promoting aerobic nitrification followed by anoxic 

denitrification, and using methanol as an external carbon source). The initial tests were carried out 

at pilot-scale, using the same CPC unit as previously and an immobilized biomass reactor (IBR). 

The global removal efficiency of this combined system was 92%, 95% and 99%, for DOC, COD 

and TN contents, respectively (Table 3.12). The photo-bio-treated leachate complied with TN legal 

limit (< 15 mg/L), but not with COD or sulfate ions concentration (150 mg/L and 2 g/L, 

respectively), this later due to the addition of sulphuric acid for leachate acidification.  

Normally, the leachate after aerated lagoon presents a high buffer capacity, due to high content of 

carbonates and bicarbonates (inorganic carbon), thus requiring a high amount of acid to decrease 

the pH until 2.8. Different strong acids are available for the acidification step, as mineral acids (HCl, 

HI, HBr, HF, HClO4, HNO3, H2SO4, H3PO4), organic acids (sulfonic and carboxylic acids), among 

others. The selection of the best acid(s) for the acidification step depends on the following factors: 

(i) price and commercial availability; (ii) stability in solution; (iii) degree of contamination; and (iv) 

possible interferences in the PF reaction. The use of HI, HBr, HF, HClO4, HNO3 and H3PO4 acids 

leads to the release of high concentrations of iodide, bromide, fluoride, perchlorate, nitrate and 

phosphates anions, for which the discharge limits are very low and some of them are listed as 

priority hazardous substances. On the other hand, HClO4 is very instable in the presence of organic 

compounds and can cause fire or explosion [175]. HF attacks glass by reaction with silicon dioxide 

to form gaseous or water-soluble silicon fluorides, leading to complete rupture of the borosilicate 

glass of the photoreactor tubes [176]. Normally, sulphuric acid is used in the acidification process 

of the Fenton reaction since it is a strong acid, commercially available in a high concentration (> 

96%) and at low price. In turn, hydrochloric acid is only available commercially at 37%, and 

presents approximately the same price as H2SO4 (98%). The major advantage of HCl is that chloride 

ions concentration is not limited by regulations concerning wastewater discharge into water bodies. 

Taking this in view, sPF tests followed [96] to evaluate possible effects of using different acid types 

(H2SO4 and HCl applied separately or together) keeping SO4
2- below the legal limit (2 g/L). It was 

concluded that the DOC reduction resulting from the acidification stage (due to the 

precipitation/retention of the organic matter, mostly humic acids) was not dependent of the type of 



Chapter 3 

85 
 

acid used. However, the sPF efficiency was lower when HCl was used to acidify the leachate (alone 

or in combination with H2SO4). 